Part List

10801-CVD long 1pcs

10802-CVD short 1pcs

10803—Chassis plate 1pc

10804-Servo mount 1pc

10805-ESC bracket 1pc

10806-Drive coupler 2pcs

10807—Support rod holder L.

2pcs

10808—-Support rod holder R
2pcs

10809-Servo mount post 2pcs

L 3

10810-Steering rod S. 1pc

10811-Steering rod L. 1pc

N

10812—Central CVD Outer half
1set

10812S-Central CVD OQuter half
w/steel coupler 1set

o —

10815-Main Frame 2pcs

N
=

10816—Battery case holder 2pcs

10817-Steering knuckle 2pcs

«P

10823-Rol | cage spacer 4pcs

O O
o O

10824—Central diff shaft 1pc

10686 Tyres & foam 2sets

10687 Preassembled Tyres
2sets

10332 Rim 2pcs

10665-Rear |ink set 2pcs

10675-Rear shocks lower
Support Rod 2pcs

RH5107-E clip—3mm 6bpcs

,ﬁ P

10472-70T Spur Gear 1pc
(Brushed)

Page 17 of 23




Part List

10660 Rearaxle housing 10661 Rear axle cover

10656 Rearlink holder 10657-Central CVD Inner half
1set
10657S—Central CVD Inner half
With steel coupler 1set

10049 - Rear Shock Tower 10690 Rear diff shaft 1pc

10663 Rear holder for rear
shock suppert rod 2pcs 2pc (Al)

10108-Rear Shock body 2pc (Al)

10662 Axle adaptor 2pcs

('S
('S

¥ T

10109-Shock Upper Cap 2sets 10110-Shock Lower Caps 2sets

10106—Rear Shock Shaft &

1 " A A ;00 O
; OO0 00 O

10126-Diff Drive Spur Gear 2pcs| 10127-Diff Drive Gear 2pcs

10125-Diff Case 2pcs

10111-Shock Lower holder &
Adjust Ring 2sets

10128-Diff Bevel Gear S. 4pcs | 10129-Diff Bevel Gear B. 4pcs

~

.8 \
g € e 2 ~

e

10130-Diff Pin 2pcs 10131-Washer 6pcs

10475-S| iper shaft(EBD) 1pc |85034-Body GClip (Medium Size)
bpcs

10145-Whee| Hub 4pcs 10146—Antenna Pipe Set 2sets

Page 18 of 23



Part

List

10416—Pinion gear 30T 1pc

10435-Gearbox housing set 2pcs

10437-Diff Case 2pcs

10438-19T Gear 1pc

19T

10439-13T Gear 1pc

13T

10440-Gear shaft 1pc

10442-Motor Mount 1pc

10467-Gear cover

1pc

10581-Pinion gear 15T 1pc

10161-Servo Horns

| o

10152-Metal Bushing 15*%10%4 épc

RH5102-Ny lon Lock Nut M3 6pc

ey s
ey s

|
|

RH5103-Ny lon Lock Nut-M4 6pc

85284 Battery case

85286 Velco Tape 2pcs

”

R0259—-Clear body only 1pc

R0256-Painted body unly 1pc

10214-Shock Ball End épcs

g4 &
g4 &

10215-Servo Link Ball End 6pcs

PEPF
PP

10216-Steering Linkage Ball

End 6pcs

PO
PP

10691 Bal | bearing
(11%5%4mm) 6pc

999
999

10694-Pin § 2*13 épcs

10697 Washer (8%5%0. 2mm) 6pc

18073-Button Head Hex Screw

M2.5*10 6pc

TTTTIT

Page 19 of 23




Part List

RH5190-E clip—4mm 6pc

10237-E clip—2.5mm 6bpc 10220-Ball A épcs 10221-Bal | B épcs

21l "

ﬁ ( \ \ \ C " <
' v g e -~ - - v
- 2 e o o
¢ b | 1i - sr' " !’ Y ' 9 v (‘./ «‘-/ «‘./ ;:/ ,;:/ ;:/
10222-Bal | C épcs 10224-Shock O-ring (Lower) bpcs 10225-Diff O-ring Seal 6pcs

10226—Shock seal cover 4pcs

| 23 < T - ©
©

% ¥, %
\ X X

10232-Bal | Bearing 15%10%4

10233-Bal | Bearing 10*%5%4 6pcs
bpcs

olele,
olele,

85285-RX case 1set

10228-Pin § 2%10 6pcs

10234-Metal Bushing 10%*5%4
bpcs

10253 — 1/10 Charger CE 1pc 85175—Button Head Hex
10254 — 1/10 Charger UL 1pc

ITITE =0
TTTTT 11T

HO010 - 9kg/cm Servo 1pc

7

£

HO030-Ni-MH 7.2V 1800mAh

Tpc H0050-400A ESC 1pc
HO031-Ni-MH 7.2V 3000mAh

1pc

H0104 - 540 Brushed Motor 1pc 85125-F lat Head Hex Screw
M3*10 8pc

60T

TTTTTTTI

10828—-Cap Head Hex Screw M3*23
bpc

10699—-Set Screw M3*10 6pc

RH5562-Cap Head Hex Screw M3*8 [ RH5117-Set Screw M4*4 épc
bpc

Page 20 of 23




Part List

10238-Round Head Self Tapping
Hex Screw 2*¥10 6épc

10239-Round Head Self Tapping
Hex Screw M3*6 6pc

TTTTNY

10240-Button Head Hex Screw
M3*8 6pc

TTTTIY

10241-Button Head Hex Screw
M3*10 6pc

TTTTTT

1
M

10242-Button Head Hex Screw
M3*14 6pc

T

0243—-Cap Head Hex Screw
3*10 6pc

T

10244—Cap Head Hex Screw
M3*14 6pc

T

10245-Cap Head Hex Screw
M3*18 6pc

10247-F lat Head Hex M3*8 6pc

TITTTY

10248-F lat Head Hex Screw M3*12
bpc

10249-Flat Head Hex Screw
M3*14 6pc

TTTTTT

10250-F lat Head Hex Screw
M3*20 6pc

1l

10385—Cap Head Hex Screw
M3*14 6pc

10477-Button Head Hex Screw
M3*30 6pcs

10478-Button Head Hex Screw
M3*34 6pcs

10722-Umbrel la head screw
M3*6 14pcs

TTTITTTY
TTTITYTTY

85137-Flat Head Self Tappong
Screw Set 3*10mm 12pc

N

o

85182—-Cap Head Hex Screw M3*10
bpc

85184-Button Head Hex Screw
M3*12 6pc

85185-Cap Head Hex Screw M3*25
bpc

YYYTYYY

1pc

v W v ¥

g g

w ‘E’ w \é’ w W

£ g g E
10698-F lat Head Hex M3*6 6pc | 10829-Frout body bracket (Al) 0830-Rear body bracket (Al)1pc [10831-Body posts 1set

hip<

Page 21 of 23



Part

List

10832-Front |ight bracket 1set

10833-Rear |ight bracket 1set

10834-Mudguard & Pedal 1set

)

10835-Rescue Rings 4pcs

2 D
=0 J-0

10836—Rear Bumper 1pc

v

10837-Front bumper 1pcs

10838-Front exhaust plate 1set

10839-Head |ight bracket 5pcs

10840-Body bracket post 4pcs

10841-Rol | cage w/light
bracket+tray 1set

10842-Plastic tray 1pc

il

10843-Head light bracket support
3pcs

10844-Body side frame 2pcs

) |

o =
)

10845-Body top frames 5pcs

I

10846—Rear mirrors 2pcs

10847-Clear body w/roll cage/
tray/light bracket 1set

10848—-Painted body w/roll cage/
tray/light bracket 1set

10849-Rear Shock Spring 2pc

!

I

—

AATATIL
o

10997-Upgrade Diff locker 1pc

HO0103-550 Brushed Motor 1pc

21T

85274-Li-Po 3250mAh 7.4V 1pc

HO0028 — 3650 3000KV Motor 1pc

HO072 — 45A KS Brushless ESC

10114 —Steering Knuckle Arm
2sets

v ! Vg

Page 22 of 23




Upgrade Part List

11025-Front Shocks (AL) 2pc 1

~ wp-
- e

0984—Rear |link holder (Al)

ol

10986—-Ax e adaptor (Al) 1

0988—Rear AXle housing(Al)

-Il1l|pnul-

10989—Alum rear Axle

10991-Rear holder for rear
shocksupport rod (Al)

10918 — Wheel Hub(AL) 4pc

o\
o

10923 — Alum Steering Arm 2pc

&

RH1001/RH1002/RH1011/RH1013

a2

2

N

11001-Main Frame 2pcs

N
5z

1pc

11002—Chassis plate Al

[P

11003-Central CVD set 2pcs

—

11004-Battery case holder
2pcs

1pc

11005-Servo mount Al

11006-ESC bracket Al. 1pc

11007—Support rod holder L

X

11008-Support rod holder R

2pcs

11009-Steering knuckles Al.

zmt -

11010-Steering rods. 1pc

ey

———

11011-Rear Shocks lower
Support rod(Al)

e
e

11012-Rear Steering Conversion
Set

11013-AL rear link set 2pcs

11016—Central CVD coupler 2pcs
(steel)

v ¥

10850-Top tray velco tape 2pcs

© O

Page

23 of 23



